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TEST REPORT

Applicant : CiVinTec Global Co., Limited.
Manufacturer : C-TECH INTELLIGENCE & TECHNOLOGY CO., LTD
Product Name : CRYSTAL TOUCH KEYPAD TERMINAL

CT9E-HW-QP, CT9E-XX-XX-X (First X: is H for 4G module, Second X: is
WiFi module, Third X: is Q for QR module, Fourth X: is P for POE module,
Fifth X: is 2R for double relays), CT9E-T-P, CT9E-W-P, CT9E-T-P-2R,

Model No. CT9E-W-P-2R. CTOE-T-QP. CTOE-W-QP, CTOE-T-QP-2R,
CT9E-W-QP-2R. CTOE-H-P, CT9E-H-QP, CT9E-HW-P, CT9E-H-P-2R,
CTOE-HW-P-2R

Trade Mark : CIVINTEC

Rating(s) : Input: 12-24V=800mA

Test Standard(s) 47 CFR Part 15.225

ANSI C63.10-2020

The device described above is tested by Shenzhen Anbotek Compliance Laboratory Limited to
determine the maximum emission levels emanating from the device and the severe levels of the
device can endure and its performance criterion. The measurement results are contained in this test
report and Shenzhen Anbotek Compliance Laboratory Limited is assumed full of responsibility for the
accuracy and completeness of these measurements. Also, this report shows that the EUT
(Equipment Under Test) is technically compliant with above listed standard(s) requirements.

This report applies to above tested sample only and shall not be reproduced in part without written
approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Receipt: 2025-07-30
Date of Test: 2025-07-30 to 2025-08-13
Prepared By: W

(Lene Chen)
Approved & Authorized Signer: 2

(Hugo Chen)
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1. General Information

1.1. Client Information

Applicant : | CiVinTec Global Co., Limited.
Address FLAT/RM 19H MAXGRAND PLAZA 3 TAI YAU STREET SAN PO KONG
HONGKONG, CHINA
Manufacturer : | C-TECH INTELLIGENCE & TECHNOLOGY CO., LTD
Address . | F20,Huatong Building,No.8,Ganli Road 2,Jihua Street,Longgang
" | District,Shenzhen,Guangdong,518112,China
Factory : | C-TECH INTELLIGENCE & TECHNOLOGY CO., LTD
Address . | F20,Huatong Building,No.8,Ganli Road 2,Jihua Street,Longgang
" | District,Shenzhen,Guangdong,518112,China

1.2. Description of Device (EUT)

Product Name : | CRYSTAL TOUCH KEYPAD TERMINAL

CT9E-HW-QP, CT9E-XX-XX-X (First X: is H for 4G module, Second X: is
WiFi module, Third X: is Q for QR module, Fourth X: is P for POE module,
Fifth X: is 2R for double relays), CTO9E-T-P, CT9E-W-P, CT9E-T-P-2R,
CT9E-W-P-2R, CT9E-T-QP, CT9E-W-QP, CT9E-T-QP-2R,

e CT9E-W-QP-2R, CT9E-H-P, CT9E-H-QP, CTOE-HW-P, CTOE-H-P-2R,
CT9E-HW-P-2R
(Note: All samples are the same except the model number, so we prepare
“CT9E-HW-QP” for test only.)

Trade Mark : | CIVINTEC

Test Sample No. : DC 12V

Adapter : | 1-2-1(Normal Sample), 1-2-2(Engineering Sample)

I/ -~ 7/ B \ - \\

RF Specification

Operation

13.56MHz
Frequency
Number of Channel |: | 1
Modulation Type : | ASK
Antenna Type : | Inductive loop coil Antenna
Remark:

(1) All of the RF specification are provided by customer.
(2) For a more detailed features description, please refer to the manufacturer’s specifications or the
User’'s Manual.

Shenzhen Anbotek Compliance Laboratory Limited
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1.3. Auxiliary Equipment Used During Test
Title Manufacturer Model No. Serial No.
/ / / /
1.4. Description of Test Modes
Pretest Modes Descriptions
T™1 On Mode
1.5. Measurement Uncertainty
Parameter Uncertainty

Occupied Bandwidth 925Hz

Dwell Time 2%

Radiated emissions (Below 30MHz) 3.26dB

Radiated spurious emissions (30MHz~1GHz) Horizontal: 3.70dB; Vertical: 4.42dB

The measurement uncertainty and decision risk evaluated according to AB/WI-RF-F-032.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

1.6. Test Summary

Test Items Test Modes Status
Antenna requirement / P
Conducted Emission at AC power line / N
20dB Bandwidth Mode1 P
Frequency Tolerance Mode1 P
Field Strength of The Fundamental Signal Mode1 P
Emissions in restricted frequency bands (below 30MHz) Mode1 P
Emissions in restricted frequency bands (30M-1GHz) Mode1 P

Note:
P: Pass
N: N/A, not applicable

Shenzhen Anbotek Compliance Laboratory Limited

Any unauthorized modification, forgery, or falsification of thisdocument constitutes a violation of law and is
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1.7. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.:279531

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration No. 279531.

Test Location

Shenzhen Anbotek Compliance Laboratory Limited.

Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, Sanwei
Community, Hangcheng Subdistrict, Bao'an District, Shenzhen, Guangdong, China.

1.8. Disclaimer

1. The test report is invalid if not marked with the signatures of the persons responsible for preparing
and approving the test report.

2. The test report is invalid if there is any evidence and/or falsification.

3. The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein.

4. This document may not be altered or revised in any way unless done so by Anbotek and all
revisions are duly noted in the revisions section.

5. Content of the test report, in part or in full, cannot be used for publicity and/or promotional
purposes without prior written approval from the laboratory.

6. The authenticity of the information provided by the customer is the responsibility of the customer
and the laboratory is not responsible for its authenticity.

7. The data in this report will be synchronized with the corresponding national market supervision and
management departments and cross-border e-commerce platforms as required by regulatory
agencies.

The laboratory is only responsible for the data released by the laboratory, except for the part provided
by the applicant.

Shenzhen Anbotek Compliance Laboratory Limited

Anyunauthorized modification, forgery, or falsification of this document constitutes aviolation of lawand is
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1.9. Test Equipment List
20dB Bandwidth
Frequency Tolerance
ltem Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal.Due Date
Constant
Temperature ZJ-
1 Humidity ZHONGJIAN KHWS80B N/A 2024-10-14 | 2025-10-13
Chamber
2 | DC Power Supply IVYTECH V3605 180;1'30360 2024-09-09 | 2025-09-08
3 Spectrum Rohde & Schwarz | FSV40-N | 102150 | 2025-04-25 | 2026-04-24
Analyzer
4 | MXA Spectrum KEYSIGHT N9020A |MYS05318] 5024.09-00 | 2025-09-08
Analysis 23
5 Oscilloscope Tektronix MDO3012 | C020298 | 2024-10-10 | 2025-10-09
6 | MXG RF Vector Agilent N5182A |MY474206| 5055 0114 | 2026-01-13
Signal Generator 47
Field Strength of The Fundamental Signal
Emissions in frequency bands (below 30MHZz)
ltem Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.Due Date
EMI Test
1 Receiver(RE2/3#) Rohde & Schwarz ESR26 101481 2025-01-14 | 2026-01-13
2 Pre-amplifier SONOMA 310N 186860 | 2025-01-14 | 2026-01-13
Loop Antenna FMZB1519
3 (9K-30M) Schwarzbeck B 00053 2024-09-12 | 2025-09-11
Software Name
4 EZ-EMC Farad Technology | ANB-03A N/A / /
Emissions in frequency bands (30M-1GHz)
ltem Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.Due Date
EMI Test
1 Receiver(RE2/3#) Rohde & Schwarz ESR26 101481 2025-01-14 | 2026-01-13
2 Pre-amplifier SONOMA 310N 186860 | 2025-01-14 | 2026-01-13
3 | BilogBroadband | g0, oheck | VULB9163 | 345 | 2022-10-23 | 2025-10-22
Antenna
Loop Antenna FMZB1519
4 (9K-30M) Schwarzbeck B 00053 2024-09-12 | 2025-09-11
EMI Test Software
5 EZ.EMC SHURPLE N/A N/A / /

Shenzhen Anbotek Compliance Laboratory Limited

Any unauthorized modification, forgery, or falsification of thisdocument constitutes a violation of law and is
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2. Antenna requirement

Refer to 47 CFR Part 15.203, an intentional radiator shall be designed to
ensure that no antenna other than that furnished by the responsible party
Test Requirement: shall be used with the device. The use of a permanently attached antenna or
of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

2.1. Conclusion

The antenna is a Inductive loop coil antenna which permanently attached. It complies with the
standard requirement.

Shenzhen Anbotek Compliance Laboratory Limited

Any unauthorized modification, forgery, or falsification of thisdocument constitutes a violation of law and is
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Test Requirement:

Except as shown in paragraphs (b)and (c)of this section, for an intentional
radiator that is designed to be connected to the public utility (AC) power line,
the radio frequency voltage that is conducted back onto the AC power line
on any frequency or frequencies, within the band 150 kHz to 30 MHz, shall
not exceed the limits in the following table, as measured using a 50 uH/50
ohms line impedance stabilization network (LISN).

line conducted emissions from unlicensed wireless devices

Frequency of emission (MHz) Conducted limit (dBuV)
Quasi-peak Average
_— 0.15-0.5 66 to 56* 56 to 46*
Test Limit: 0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
Test Method: ANSI C63.10-2020 section 6.2
) Refer to ANSI C63.10-2020 section 6.2, standard test method for ac power-
Procedure:

3.1. EUT Operation

Operating Environment:

Test mode: /

3.2. Test Setup

0.1m

—

-

Peripheral }\

i |

f

0.8m

| LISN | i'

3.3. Test Data

Not applicable for equipment operated with DC power supply.

Shenzhen Anbotek Compliance Laboratory Limited
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4. 20dB Bandwidth

Test Requirement:

47 CFR 15.215(c)

Refer to 47 CFR 15.215(c), intentional radiators operating under the
alternative provisions to the general emission limits, as contained in §§
15.217 through 15.257 and in subpart E of this part, must be designed to

Test Limit: ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the
equipment operates, is contained within the frequency band designated in
the rule section under which the equipment is operated.

Test Method: ANSI C63.10-2020, section 6.9.2
a) The spectrum analyzer center frequency is set to the nominal EUT
channel center frequency.

The span range for the EMI receiver or spectrum analyzer shall be between
two times and five

times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to
5% of the OBW and

video bandwidth (VBW) shall be approximately three times RBW, unless
otherwise specified

by the applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal
from exceeding the

maximum input mixer level for linear operation. In general, the peak of the
spectral envelope

shall be more than [10 log (OBW/RBW)] below the reference level. Specific
guidance is given

in4.1.5.2.

d) Steps a) through c) might require iteration to adjust within the specified
tolerances.

e) The dynamic range of the instrument at the selected RBW shall be more

Procedure: than 10 dB below the

target “-xx dB down” requirement; that is, if the requirement calls for
measuring the -20 dB

OBW, the instrument noise floor at the selected RBW shall be at least 30 dB
below the

reference value.

f) Set detection mode to peak and trace mode to max hold.

g) Determine the reference value: Set the EUT to transmit an unmodulated
carrier or modulated

signal, as applicable. Allow the trace to stabilize. Set the spectrum analyzer
marker to the

highest level of the displayed trace (this is the reference value).

h) Determine the “-xx dB down amplitude” using [(reference value) - xx].
Alternatively, this

calculation may be made by using the marker-delta function of the
instrument.

i) If the reference value is determined by an unmodulated carrier, then turn
the EUT modulation

ON, and either clear the existing trace or start a new trace on the spectrum
analyzer and allow the

new trace to stabilize. Otherwise, the trace from step g) shall be used for

Shenzhen Anbotek Compliance Laboratory Limited

Anyunauthorized modification, forgery, or falsification of this document constitutes aviolation of lawand is
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step j).

j) Place two markers, one at the lowest frequency and the other at the
highest frequency of the

envelope of the spectral display, such that each marker is at or slightly below
the “ixx dB down

amplitude” determined in step h). If a marker is below this “-xx dB down
amplitude” value,

then it shall be as close as possible to this value. The occupied bandwidth is
the frequency

difference between the two markers. Alternatively, set a marker at the lowest
frequency of the

envelope of the spectral display, such that the marker is at or slightly below
the “ixx dB down

amplitude” determined in step h). Reset the marker-delta function and move
the marker to the

other side of the emission until the delta marker amplitude is at the same
level as the reference

marker amplitude. The marker-delta frequency reading at this point is the
specified emission

bandwidth.

k) The occupied bandwidth shall be reported by providing plot(s) of the
measuring instrument

display; the plot axes and the scale units per division shall be clearly labeled.
Tabular data may

be reported in addition to the plot(s).

4.1. EUT Operation

Operating Environment:

Test mode: 1: TM1

: On Mode

4.2. Test Setup

i s el

Shenzhen Anbotek Compliance Laboratory Limited
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4.3. Test Data

Temperature: | 26.1 °C Humidity: | 48 % Atmospheric Pressure: | 101 kPa
Freq.(MHZz) Bandwidth (kHz) Results
13.56 0.243 PASS
eer Freq 13.55000 MHz i i ';h:.g'mﬂuﬁum.w;n n';ifféif.i?” 2 F“ﬂ“' 'ee, Freq 13.55000 MHz i S 500000 Wi Rl,;":? ] Freqw

iz
= Avg|Hold: 1010

= un
AFGain:Low #Atten: 10 dB

Mkr1
Ref -20.00 dBm

Ref -20.00 dBm

Center Freq,
13560000 MHz|

Center 13.56 MHz Span 10 kHz|
#Res BW 300 Hz

#VBW 1 kHz Sweep FFT

Span 10 kHz|

#VEW 1kHz Sweep FFT

Occupied Bandwidth Total Power
208 Hz

Transmit Freq Error -59 Hz OBW Power
x dB Bandwidth 243 Hz

-38.1 dBm

Occupied Bandwidth Total Power -38.1 dBm
208 Hz

Transmit Freq Error -59 Hz OBW Power 99.00 %
x dB Bandwidth 243 Hz

99.00 %
x dB -20.00 dB x dB -20.00 dB

STATUS.

Note: The measured signal is Cw-like, adjusting the RBW per C63.10 would not be practical since
measurement bandwidth will always follow the RBW. The RBW is set to 3kHz to perfomm the occupied

bandwidth test.

Shenzhen Anbotek Compliance Laboratory Limited
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5. Frequency Tolerance

Test Requirement: 47 CFR 15.231(e)

The frequency tolerance of the carrier signal shall be maintained within
10.01% of the operating frequency over a temperature variation of —20
Test Limit: degrees to + 50 degrees C at normal supply voltage, and for a variation in

' the primary supply voltage from 85% to 115% of the rated supply voltage at
a temperature of 20 degrees C. For battery operated equipment, the
equipment tests shall be performed using a new battery.

Test Method: ANSI C63.10-2020, Section 6.8

Procedure: Refer to ANSI C63.10-2020, Section 6.8

5.1. EUT Operation

Operating Environment:

Test mode: 1: TM1: On Mode

5.2. Test Setup

Temperature Charnber

Spectrum Analyzer EUT

AC/DC Power supply

Shenzhen Anbotek Compliance Laboratory Limited
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5.3. Test Data

Temperature: | 26.1 °C Humidity: | 48 % Atmospheric Pressure: | 101 kPa

Voltage Temperature | Frequency Measured Test data Limit Verdict
(VDC) c) (MHz) (ppm) (ppM)

-20 13.560384 28.28 +100 PASS
-10 13.560355 26.17 +100 PASS
0 13.560337 24.83 +100 PASS
+10 13.560385 28.38 100 PASS
12 +20 13.560365 26.94 +100 PASS
+30 13.560472 34.81 +100 PASS
+40 13.560437 32.21 +100 PASS
+50 13.560414 30.56 +100 PASS
10.2 +20 13.560474 34.93 +100 PASS
13.8 +20 13.560450 33.16 +100 PASS

Shenzhen Anbotek Compliance Laboratory Limited

Any unauthorized modification, forgery, or falsification of thisdocument constitutes a violation of law and is
subjectto legal penalties. If you have any questions, you may scan the QR code to download the reportfor
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6. Field Strength of The Fundamental Signal

Page 16 of 25

Test Requirement:

47 CFR 15.225(a)

The field strength of any emissions within the band 13.553-13.567 MHz

Test Limit: shall not exceed 15,848 microvolts/meter at 30 meters.
Test Method: ANSI C63.10-2020, Section 6.4
Procedure: Refer to ANSI C63.10-2020, Section 6.4

6.1. EUT Operation

Operating Environment:

Test mode:

1: TM1: On

Mode

6.2. Test Setup

| RX Antenna

Ll

1
Metal Full Soldered Ground Plane

SN Mo NN

e
s Tt Spectrum Analyzer / Receiver Pre-Amplifier
6.3. Test Data
Temperature: | 26.1 °C Humidity: | 48 % Atmospheric Pressure: | 101 kPa
Indicated Correction Factor FCC part 15.225
Anten Corrected
Frequency Mark | Corrected ;?13:2 na Dete Ant . Pre- | Amplitude | Lijmit Margin
: nt. able
Range Point | Amplitude | pegree Height | ctor Amp. | (dBuV/m) | (dBuV | (dBuV/ | Resul
9 (m) Factor | Loss ;
(MHz) (MHz) | (dBuV/m) e | Gain @3m /m) m) t
@3m (dB) @3m | @3m
~ 13.381
13.110~13.410 45.26 0 10 | QP | 208 | 02 | 302 | 3736 | 805 | 44.44 Pg\s
~ 13.544
13.410~13.553 51.50 0 1.0 QP 20.9 0.2 30.2 42.22 90.5 48.10 PgS
~ 13.557
13.553~13.567 56.63 0 1.0 QP 20.9 0.2 30.2 46.85 124 76.47 PgS
~ 13.573
13.567~13.710 49.87 0 1.0 QP 211 0.2 30.2 40.62 90.5 49.53 Pg\S
~ 13.887
13.710~14.010 45.69 0 1.0 QP 21.2 0.2 30.2 37.08 80.5 43.61 PgS
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7. Emissions in restricted frequency bands (below 30MHz)
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Test Requirement:

47 CFR 15.225(d)

Test Limit:

Refer to 47 CFR Part 15.225(d), The field strength of any emissions
appearing outside of the 13.110-14.010 MHz band shall not exceed the

general radiated emission limits in § 15.209.

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from
intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g., §§ 15.231 and 15.241.

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9—
90 kHz, 110—490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.

As shown in § 15.35(b), for frequencies above 1000 MHz, the field strength
limits in paragraphs (a)and (b)of this section are based on average limits.
However, the peak field strength of any emission shall not exceed the
maximum permitted average limits specified above by more than 20 dB
under any condition of modulation. For point-to-point operation under
paragraph (b)of this section, the peak field strength shall not exceed 2500
millivolts/meter at 3 meters along the antenna azimuth.

Test Method:

ANSI C63.10-2020, Section 6.4

Procedure:

Refer to ANSI C63.10-2020 section 6.4

7.1. EUT Operation

Operating Environment:

Test mode:

1: TM1: On Mode

Shenzhen Anbotek Compliance Laboratory Limited

Anyunauthorized modification, forgery, or falsification of this document constitutes aviolation of lawand is
subjectto legal penalties. If you have any questions, you may scan the QR code to download the reportfor

verification orcontact usviaemail.

Hotline: 400-003-0500 web:www.anbotek.com E-mail:service@anbotek.com

N\

Y /&%



Anbotek

Report No.:1812C50369712504

il ) FCC ID: 2A6HJ-CT9E

7.2. Test Setup

Page 18 of 25

RX Antenna

3m L

A

EUT

T
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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7.3. Test Data

Report No.:1812C50369712504
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Temperature: | 24 °C Humidity: | 52 % Atmospheric Pressure: | 101 kPa
TM1 / Polarization: Horizontal / BW: 1/ CH: L
Test Power Supply: DC 12V
k1]
ol
o
[=1]
Sl
40
E-i}
5
: L™ o™ n/""lﬂkw..nf"”’vw"’h w“--u_ﬂ" lﬂ.h"“.w“m_j“”“‘“ﬂ'ﬁ MJ"L"‘I"'\L"‘,{.-"“P e
1}
-

LN [MHz] w160
No | qwin | amy | 0 ficmwim |@suvim) @B | T
1 00119| 363 2011 | 2374 | 12580 | -102.15 | peak
2 00165 233 2022 | 2255 | 12307 | -100.52 | peak
3 00320 3.67 2056 | 2423 | 11736 | 0313 | peak
4 00422 7.63 2043 | 2806 | 11497 | B691 | peak
5 00830 3.03 2037 | 2340 | 10013 | B573 | peak
6 0.1340| 6.08 2034 | 2732 | 10490 | -77.67 | peak
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Temperature: | 24 °C Humidity: | 52 % Atmospheric Pressure: | 101 kPa

TM1 / Polarization: Vertical / BW: 1/ CH: L

Test Power Supply: DC 12V

Fundamental N

~

1300 diu¥im \ -

120

110

100

=0

w0

W L2 ] T

=]

50

40

= | 2 "

I -’Jﬁﬁw\.rﬂ",fl\ h""‘l.\,w‘f el ey .ﬁww .

m mhﬂ,w"‘tw S —

1]

i

0150 05 [MHz] 5 30000

Mo. {E.'?-.'l; Tj:? Fa:m {dgiru.r:in} {dé::';r:'n} Eh?-; Eih}'w1 Detestar e
1 0.1650| 10.14 20.32 30.45 103.20 -T2.74 paak
2 03680 096 20.28 30.24 8525 -66.01 paak
3 06205 8.1 20.27 2B8.38 7175 -43.37 paak
4 089787 7T.53 20.25 27.78 &7 81 -40.03 peak
5 2BB45| 332 20.31 23.63 6950 4587 peaak
[ 135600( 31.58 20.53 52.089 6950 -17.41 peak

Note:
1. Result(dBpV/m) = Reading(dBpV) + Factor(dB/m);
Over Limit(dB) = Result(dBuV/m) - Limit(dBuV/m)
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8. Emissions in restricted frequency bands (30M-1GHz)

Test Requirement:

47 CFR 15.225(d)

Test Limit:

Refer to 47 CFR Part 15.225(d), The field strength of any emissions
appearing outside of the 13.110-14.010 MHz band shall not exceed the
general radiated emission limits in § 15.209.

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from
intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g., §§ 15.231 and 15.241.

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9—
90 kHz, 110—490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.

As shown in § 15.35(b), for frequencies above 1000 MHz, the field strength
limits in paragraphs (a) and (b) of this section are based on average limits.
However, the peak field strength of any emission shall not exceed the
maximum permitted average limits specified above by more than 20 dB
under any condition of modulation. For point-to-point operation under
paragraph (b) of this section, the peak field strength shall not exceed 2500
millivolts/meter at 3 meters along the antenna azimuth.

Test Method:

ANSI C63.10-2020, Section 6.5

Procedure:

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8
meters above the ground at a 3 meter semi-anechoic chamber. The table
was rotated 360 degrees to determine the position of the highest radiation.
b. The EUT was set 3 or 10 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna tower.
c. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both horizontal
and vertical polarizations of the antenna are set to make the measurement.
d. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters (for the
test frequency of below 30MHz, the antenna was tuned to heights 1 meter)
and the rotatable table was turned from O degrees to 360 degrees to find the
maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the
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limit specified, then testing could be stopped and the peak values of the EUT
would be reported. Otherwise the emissions that did not have 10dB margin
would be re-tested one by one using quasi-peak method as specified and
then reported in a data sheet.

g. Test the EUT in the lowest channel, the middle channel, the Highest
channel.

h. The radiation measurements are performed in X, Y, Z axis positioning for
Transmitting mode, and found the X axis positioning which it is the worst
case.

i. Repeat above procedures until all frequencies measured was complete.
Remark:

1. Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor

2. Scan from 9kHz to 30MHz, the disturbance below 30MHz was very low.
The points marked on above plots are the highest emissions could be found
when testing, so only above points had been displayed. The amplitude of
spurious emissions from the radiator which are attenuated more than 20dB
below the limit need not be reported.

3. The disturbance below 1GHz was very low and the harmonics were the
highest point could be found when testing, so only the above harmonics had
been displayed.

8.1. EUT Operation

Operating Environment:

Test mode: 1: TM1:

On Mode

8.2. Test Setup

1~4m
3m ' Variable

3 i /
EUT& | T
Peripheral |
\ : Test table &

Turntable

L 1.~

oo I omen

‘ Test Receiver }7‘ Pre-Amplifier }7
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8.3. Test Data
Temperature: | 24 °C Humidity: | 52 % Atmospheric Pressure: | 101 kPa
TM1 / Polarization: Horizontal / BW: 1/ CH: L
Test Power Supply: DC 12V
BIO A
™ |
80| Mpin -G 48 ]
| J
w | _ | ¥
N 1 W‘ IR,
_ ol o=
A | J'l] ‘|l ﬂ {ﬁ' 1

)Jv,ﬁ'h hl""'".i,_ /
1 === “J ol

n;l.m 40 50 B0 WD B0 [MEz] g 111] 400 500 G0O FOO A000. D0
s {:lrﬁli} T:ﬁ? Faﬁm' {dg?ﬁunﬁﬂ} {dé::v:'n} m«?‘;;nﬂ B S—
7 2547284] 5541 | 1632 | 3008 | 4600 | 681 | QP
3 Z638100] 5722 | 1611 | 4111 | 4600 | 488 | oF
3 T73231] 5708 | 1500 | 4114 | 4600 | 486 | OP
3 2770835 %71 | 1580 | 4087 | 4600 | 508 | oP
5 2820852] 5576 | 1567 | 4008 | 4600 | 581 | QP
3 3014224 B4 | 1525 | 4121 | 4600 | 479 | oF
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il ) FCC ID: 2A6HJ-CT9E

Temperature: | 24 °C Humidity: | 52 % Atmospheric Pressure: | 101 kPa

TM1 / Polarization: Vertical / BW: 1/ CH: L
Test Power Supply: DC 12V

800 i
i
[=1]
] M.sgin [ ]
[
a0 | |
' §
k- 1 2 I
Lw’*"lH
K [ Wll,l‘-mh""
n i h\»l P“H“'Llll 'l‘” ¥ HMU
" T iy [ .
10 \r,n“.ljJ W __ﬂ,/ |
an |
WO00 40 50 G0 70 @0 [Mbiz] 00 AD0 GO0 GOO 700 1000000
Mo, Fraq. Reading Factor Result Limit  |Ower Limit Deiscior Remak

(MHZ (dBuvy 1] (dBUVIm) |[dBuvim)|  (dB)
995281 45.10 -17.3 28.78 43.50 -1471
1202766 52.97 -19.88 33.08 43.50 -10.42
1383873| 50.59 -22.41 28.18 43.50 -15.32
184 4808 45.90 -19.08 27.82 43.50 -15.68
401.8385| 45.61 -12.85 32.66 45.00 -13.34
5319635 43.80 -10.55 33.25 45.00 -12.75

AN 4

R R EE

Note:
1. Result(dBuV/m) = Reading(dBuV) + Factor(dB/m);
Over Limit(dB) = Result(dBuV/m) - Limit(dBuV/m)
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APPENDIX | -- TEST SETUP PHOTOGRAPH
Please refer to separated files Appendix | -- Test Setup Photograph_RF

APPENDIX Il -- EXTERNAL PHOTOGRAPH

Please refer to separated files Appendix Il -- External Photograph

APPENDIX Il -- INTERNAL PHOTOGRAPH

Please refer to separated files Appendix Il -- Internal Photograph

End of Report
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